Supporting 6 - Development of Simulation Model

TP, meazured [mgd] & &
PO4-P, measured [mgA] "

P(16.00,71.00): Total P (mad) [l
P(16.00,71.00): Inorganic P [mgd] [] —
Station GN-40

30 5RS
] EE?
i B Gl e e i G el e e i o G R R i B G i i E%E
! B%i
U e S s e T e i i Ty i :
] 533
e A R T R A T TR R TR A
1.0
0.5
an T
Q000 0000
2000-01-01 0410
TP, meazurzd [man] & &
FO4-P, meazured mat] 44
P(26.00,79 00): Total P (mgy  []  ——
P{22.00,79.00): Inorganic P [mgd] [] ey
Station GN-20
a0 T T T EE ]
] ! : ! e
] | i ] 3t
| = = it
1] : : ! it
1 ; i 1 i
] | H | i
20 fnemams e nmmnnnnae e drmsmmenmemnenne e L EGETREEEREEEE donesmaenaenes i
i e e e S e e R A R L AN SR e e e
1.0 ! : ]
0.5
oo
o000 o0:00 oo:00 o000
[...]
= 13.00
Unit VoIUME (V).ceeeviiiiieieeeeeeeeeee e = 3250
Total Volume ..........c....... = 26000
Hydraulics detention time ... = 6.60
Concentration in return (Xr). = 6,431
Rate Food/Microorg (F/IM).........cccccvevinvennenne. = 0.35
Rate Food/Microorg (F/M).......cccccveeeiiiiieennnns = 0.24
Net specific growth rate (U). = 0.33
Flowrate Wasted (Q€X).......ccceevvvvreeeerivrneeenn = 1,834
Solids removed (PX)......ccccovvinveneciieenienineenn, = 11,793

Supporting 8 - Facility Planning and Design

(primary treatment)
(primary treatment)
(secondary treatment)
(secondary treatment)

mg/l
mg/l
mg/l
mg/l

m3/s

m3/s
m3/mz2.d
m

m

m/s

(ranger 600-1300)

m3/s
m3/s
m3/s
m
m (>2,0m)
m2
- 48.4 m3¥m2.d  max-avg (ranger O - 120)
h
h
m3/m.d (ranger 0 - 720)
(ranger 1 - 2)
kg SS/d
m3/h
m/m
mg/l
mg/l
m3/s
kgMLVSSV/kgBOD
1/dia
dias
Fb=Fb/(1+{1-Fb)xKdxq)
mg/l
mg/l
m
m
m
ms3
m3  V=YxqgxQavgx (So - S)/(Xv x (1 +Kd x Fb x q))
h
mg/l
kgBOD5/kgMLVSS.dia (ranger 0,07 - 1)
kgBOD5/kgMLSS.dia
kgBOD5/kgMLVSS.dia (ranger 0,06 - 1)
m3/d
kg/d



Supporting 8 - Facility Planning and Design

5) Decantador Secundério (Secondary Clarifier)

1) Qavg.....ccovveenne. = 1.10 m3/s MLSS<3000mg/l - R>=0.25 e TH<=36
2) Rate recycle (R).. = 0.60
3) Recycle flowrate..........ccocvveiiiiiiieeeeiiiiieeeee, = 0.66 m3/s MLSS>=3000mg/l e
4) DIAMELET.....cciiviiiiieiie e = 35 m <4500mg/l - R>=0.50 e TH<=24
5) Water depth.. = 4 m
6) SIOPE. ..o = 1/12 m/m MLSS>=4500mg/l - R>=1e TH<=16
7) NUMDBEr UNItS....coiiiiiiieeeeciiiie e = 4
8) Unit Volume . = 3,848 m3
9) UNIEAMBA .ot = 962 m2
10)  Hydraulics detention time = 3.9 h > 1.5 h
11)  Surface-loading rate (TH).... = 24.7 m3/m2/d
12)  Solids loading rate.........cccocevvvrrenceenieencneenne. = 122 kg/m2/d < 144 kg/m2/d
Gravity Solids Flux _—
CURVE Underflow Solids Flux _—
Total Solids Flux _—
FLUX SOLIDS (F) x CONCENTRATION (X) Applied Solids Flux
12 / Limiting Solids Flux _—
11 /
10
9 ‘”)/‘
8 /ﬁﬁ/
g 7 /'/-\ .z =
g 6 \\‘ al
2 i -
I 5 ﬁ\ \\\\\\ -
4 =~ — _= -
3 - _ S
5 [ o | TN
1 / _ TN \\
el - \\\\ \\\ \\\.ﬂ
0
0 5 10 15
X (g/)
Figure 2 Solids - Concentration Curve
6) Adensador por Gravidade (Gravity Thickening)
1) Concentration in influent... 12,000 mg/l = 12 kg/m3
2) Concentration in effluent... . 4.0% (ranger 0 - 10)
3) LIS TSRS 12,889.0 kg Ss/d
4) Number of units 4
5) TSS for unit 3,222.0 kg SS/d
6) DIamMeter....ccviieiiiiiiiie e 8 m
7) UNIEATE@ ..o 50.3 m2

8) Solids loading rate..
9) TSS efflueNnt....cccceeeeeiiec e

64.1 kg SS/m2.d (ranger O - 150)
11,600 kg SS/d

10)  Sludge flow effluent............ccooceveeiiiieeeniinnnn, 12.1 mdh

11)  TSSin supernatant.... 1,289 kg Ss/d

12)  Supernatant flow..... 32.7 mdh

13)  Water depht...... 350 m (>=3,0m)
14)  UNit VOIUME ...ovviiiieiiiiiiee e 175.6 m3

15)  Hydraulics detention time ........c.ccceveverieennns 1258 h (<=24h)
16)  Surface-loading rate 5.3 m¥mad

17)  SolidS reCOVErY......ceviiiiirieriiie e 90.0%

18) Declividade do fundo..........cccceeeviiiiiieeiiiinnns 1/12 m/m

7) Centrifugas de Adensameto (Centrifuge Thickening)

1) TSSINfluent.......coooviiiiiiiiiii e 11,794.0 kg SS/d

2) Concentration influent in centrifuge.. = 0.64%

3) Concentration effluent in centrifuge............... = 5.0%

4) Flowrate to Centrifuge ..........cccocvvcvvnienicnnne = 18.8 /s

5) Solids recovery.............. = 95.0%

6) TSS effluent..... = 11,204.0 kg SS/d
7) Blended sludge....... = 26 s

8) Thinckener effluent................. = 18.6 /s

9) Number operation centrifuge .. = 2.0

10)  Operation time...........cccccee.. = 20 h/d

11) Hydraulics flow .......cccccoeeiiiiiiiiiie e, = 45.8 m3/h/unit

8-73



12)
13)
14)
15)

8)
7.1)

1)
2)
3)
4)
5)
6)

8)
9)
10)
11)
12)
13)

7.2)

1)
2)
3)
4)

9)

1)
2)
3)
4)
5)
6)
7
8)
9)
10)
11)

12)
13)
14)
15)

10)
10.1)
1)
10.2)
1)
2)
3)
4)
5)
6)
10.3)

1)

Polymers aplication

(D10 17 Vo YOS
Polymers Concentration...........ccccccveveeeninneen.
Concentration application polymers...............
Total POlyMEers.......cccuvviieiiiiiiee s

Digestores (Digesters)

Primary Digester

Concentration Solids..
High rate digestion..........cccccovivveeiiiiiinneeens
Sludge Volume influent (Vf).......cccooveveiennnnn.
Sludge Volume effluent (Vd)
Digestion timMe(t).......cccocvvrereereerieeniesee e
Sludge Volume in digesters (V).....cccccocuvveeennns
Number digester.........ccccovereene

Digestor Secundario

NUMDET...ciiiiiiiiiiee e
Diameter.

Supporting 8 - Facility Planning and Design

2 kg Pol /t SS
30.0%
0.20% - 0.05%
23.6 kg/d de pol
High rate
22,804.0 kg Ss/d
0.721
3.5%
1.2- 6.0 kg VSS/m3
502.1 m3/d
408.6 m3/d
25 dias
10,994.2 m3 V={Vf - 2/3 x (Vf - Vd)} x t
3
165 m
175 m
3,741.9 m3
1
165 m
175 m
3,7419 m3

Centrifugas de Desidratacao (Centrifuge Dewatering)

TSSinfluent.......cooveeeeiiieeiie s
Concentration influent in centrifuge..
Concentration effluent in centrifuge..
Flowrate to Centrifuge .........ccccc......
Solids recovery..............

TSS effluent..................
Sludge Flow dewatering
FIltrate ..o
Number operation centrifuge ............ccccoveune
Operation time...........ccco.o..
Hydraulics flOW .........ccceviieeiiieiice s

Polymers aplication

(D10 17 Vo YRS
Polymers Concentration...................
Concentration application polymers..
Total POlYMErS.......ccuvviiieiiiiiieee s

14,588.0 kg SS/d

3.5%
25.0%
48 s
95.0%
13,858.0 kg Ss/d
0.6 s
42 s
1.0
20 h/id

20.8 m3/h/unit

10 kg Pol /t SS
30.0%
0.20% - 0.05%
145.9 kg/d de pol

Consumo de Oxigénio (Oxygen-Transfer)

Oxygen Requirements from removel of Carbonaceous organic matter (DOC)

Oxygen Requirement from Nitrification (DON)

Population.........cooouieieeiiiiiiiiee e
NItTOGEN. ..
Total Nitrogen.......ccvvvviieiiiiiiee e
Concentration (CN)......c.cccvvvvvrerierieennns
Efficiency from Primary treatment (effn)..

SOTE (standardized oxygen-transfer)

SOTE = DOC + DON....ccooeiiiiiiiiiiieeene =

13,195.0 kg O2/d DOC = Qavg x (S0-S) x (1,46 - (1,42 x Y)/(1+ Kd x Fb x q))

390,000 hab
8 g NTK/dia/p
3,120.0 kg/dia
32.8 mg/l
20.0%
11,406.7 kg O2/d DON = (4,57 x Qavg x CN /1000) x (1-effn)

24,601.3 kg 02/d



10.4) Oxygen Transfered under fiel condicions (OTR)

1)
2)
3)
4)
5)
6)
7
8)

10.5)

1)
2)
3)
4)

10.6)

1)
2)
3)
4)
5)
6)

a (oxygen-transfer correction fator for water). =
b (saturacédo de O2 no esgoto/na agua)......... =
CL( operation oxigen concentration )... .=

CS summer(O2 saturation in water)... .=
CS 20 °(02 saturation in water)....... .=
d (coeff. temperature)..........cccocvververvenvennnn. =
Summer teMperature..........cooeeeeereerieesenennne =
OTR (SUMMEN)...uiiiiiriiirieireeieesee e =

Air Requirement

EffiCIENCY..eviiiieceeeec =
Specific weight of @ir.........cccooocvviieiiiiiiieeens =
O2 0N Al =

Power

Specific weight of water...........ccccceeviiiiennns =
Diffuser depth.......ccccevvevieiiiniiieeee =
HEadIOSS........veeeiieeeecec e =
Efficiency.

0.85
0.95
2.0 mg/l
8.4 g/m3
9.2 g/m3
1.024
25 °c
39,548.0 kg 02/d

15.0%
1.2 kg/m3
0.23g02/gar

Supporting 8 - Facility Planning and Design

OTR = SOTE / (((b x CS - CL) / CS(20° C)) x a x d %)

663.0 m3/min de ar

1000 kg/m3
4.8 m
0.87 m
80.0%
192 kW/unit
4+1



Supporting 8 - Facility Planning and Design

/By =SSA
/By =ssd
P/BY T8 T6V8LE =ssL
bw  Ter'9 =X
s/ew 890 =n®
AIN3IN1443
ew/b 0T’z =00
<———
ew/b zyT =0D
116w 00z = Jeqog
%T6 = eloual
116w 00z
Py TOB'T  =SSL
%026 =43
s/gw 1T tho

d1MM 1iedy Jo aoueeg ssey € ainbi-

jusniys aod -

jusniys ss1 -

jusnjurgog -

jusnjul ss1 -

(abpnis 1om) p/By  eze'LT =SS1
1/Bw 0z =
1/Bw 0z =
(Aa %08) b 0Eg -
UIANQ VWHIHL 116w 0S¢ =
(siseqiom)  p/Bx veY'sS
(siseq Kip) p/Bx 8s8'eT =SSl
K1an0231 %56
4ca4 %SE p/by 912’8 =SSA OpI|OS Bp 108} AP %SZ
(s/) mod4 o] p/BY zLe'9 =ssd %05 S/l 8TY =b
ﬁ\mv_ wwmrv,_u =ssL ONIY3LYM3IA IDONAIHLINIO ﬂ\mv_ 62L EETCNIRIE
s/| 0 =b AINVLVYNY3IdNS
P/ 00.8 =SSA  %SL
65 %0°'S p/6> 006'C =SSd %S¢
(s/) mo14 auoD y31s391a p/6> 009'TT =SSL
%S6 K1anoda1 %06 K1ano2a1
%69 piB  zesL  =sSsSA %P =ouo)
%TE Py ziv'e  =ssd
pBY  ¥0Z'TT =SSl
ONININONIHL S/ 806 =b
A P/BY 682°T =SSL
p/BY  BET'8  =SSA s/ 98T =b
p/BY  vS9'E =S84 ONININONIHL p/BY 065 =SSl p/BY  688'CT =ssL
p/BY  €6L'TT =SSl 3ONJI¥LNID %0S Panowsal
Bw  1EV'9 =X s/ew 100 =0
s/sw 200 =xad) s/gw 100 =101b
s/gw 0990 =10 p/BY  810'2 =ssL
UIHHYIO AYVANODIS ANVL
NOILYY3Y HIHVIO VAN ST _—
Bw 99T =SSATW EEEH ssL EEEH ssiL
Bw  TTH'T =SSN 1/Bw 19T =aog
€W 000'92 = awnjoA sfgw oTT =0
ep 8 =aby abpn|s epinby| ase}
690 =BSS1/eISSA

s/igw 8LT =0

pBY  092'€2

16w ogz  =aosg
=|bw 05z  =SSL
SIEWTT =0

8-76



Supporting 8 - Facility Planning and Design

2.3 SARAPUIWWTP
2.3.1 LOCATION OF SARAPUI WWTP

Sarapui WWTP islocated at:
Rua Demdstenes, Jardim Ideal, Belford Roxo, RJ
The treated effluent is discharged to;
Rio Sarapui

2.3.2 PRELIMINARY AND PRIMARY TREATMENT UNITS

(1) General

Preliminary and primary treatment units are shown below.
Raw Sewage Pumping Station; Grit chamber; Chemical Feed System; Primary Clarifier;
Primary Sludge Pumping Station.

(2) Raw Sewage Pumping Station

The sawage flowing into the WWTP is conveyed up to the screen channel where the material
with dimension larger than 5 cm is removed. The pumping station has the following
characteristics:

Table 19 Specifications of Inlet Pumps
Facilities Type Number Spec.
Inlet pumps vertical centrifugal 2 Head: 14.3 m
Gates dide 2 units/ bar screen | 1,400 x 1,400 mm
Coarse bar screen rack 1 depth: 11.2 m, bar spacing: 50 mm

(3) Grit Chambers

The grit removal system is performed by 3 (three) aerated and rectangular chambers with width
6 m, length 15 m and total depth 5.75 m. The material removed shall be washed and after this
operation it shall be taken to the sanitary backfill. The grit chambers has the hereunder main

characteristics:

Aeration system

type: 15 diffusers/ tank coarse bubble, number of pumps:1, air flow requirement:
390 Nm®/h per tank, blower: 390 Nm®/h per tank, water depth: 4.81 m

Table 20  Specifications of Grit Chambers
Facilities Type Number Spec.
Pump Vortex pumps 1 0.96 m*/min
Screw pumps 1 0.96 m*min
Grit concentrator and washer inclined screw 1 0.96 m*/min
Gates dlide 2 units/bar screen 2,000 x 1,500 mm
Fine bar screen rack 1 g:rptsr;aé?]gnl]s mm




Supporting 8 - Facility Planning and Design

(4) Chemical Feed System

Ferric chloride (Fe Cl3) will be used for the assisted chemical treatment. Application of ferric
salts (Fe- Cl3) as coagulant agent of the raw sewage can be made at 2 spots of the WWTP. A
first application at the sewage inlet box, upstream the coarse racks and a second application at
the fine racks channel.

Table 21 Specifications of Chemical Feed System

Facilities Type Number Spec.
150,000 L /tank
Tanks i 1 material: fiber glass
Pumps diaphragm pump 1 0.06 m*/min

(5) Primary Clarifier

The settling system consists of 1 (one) circular primary clarifier with 40 m diameter, 4m total
depth and 3.5 m water depth next to the wall. The outflow distribution to the clarifiers shall be
made from the distribution box.

Feeding of clarifiers is made from the center of the unit and the scrapers driving system is
central type.

Sludge and scum scrapers
type: circular, water depth next to the wall (m): 3.5, driving gear: central
feeding: central, dudge withdrawal: scraper, bottom declivity (v:h)1:12

overflow rate (m3/m2/d): 57.3 for average daily

(6) Primary Sludge Pumping Station

The primary sludge pumping station consists of a building with the dimensions 16.8 m x 7.0 m
in plan, with the scum chamber next to it, with 2.7 m x 2.7 m dimensionsin plan.

Table 22 Specifications of Primary Sludge Pumps

Facilities Type Number Spec.

Pumps piston pump 2 0.66 m*/min

(7) Equipment

The list of main equipment of preliminary and primary units is shown below.



Supporting 8 - Facility Planning and Design

Table 23  List of Primary Treatment Equipment
. ) Quantity Capacity Power National(N)
Facilities Equipment
aup Total | PDBG | F/S | (mPminjunit) | (kwiunit) | Imported(l)
Pumping Inlet pump 4 3 1 84.00 280 N
station Coarse bar 3 2 1 126.00 2.2 N
screen
Slide gate 6 4 2 - N
Grit Aeration
chamber system 3 2 1 ) N
Voltex pump 3 2 1 0.96 10.5 N
Screw pump 3 2 1 0.96 - N
Grit

concentrator 3 2 1 0.96 0.75 |

and washer
Blower 3 2 1 11.2 |
Fine bar 4 3 1 96.00 2.24 N

screen

Slide gate 8 6 2 - N
Chemical Tank 3 2 1 - N

Feedingsystem Diaphram
(FeCly) pump 8 2 ! - !

. - Sludge and
Primary clarifier Soum scraaper 3 2 1 72.00 112 |

Primary sludge "

pumping station Pistom pump 4 3 1 0.66 75 |

2.3.3 SECONDARY TREATMENT UNITS

(1) General

The biological treatment is done through the activated dudge process. The primary effluent is

conveyed to the aeration units and then to secondary clarifier.

The secondary treatment consists of the following main units;
Intermediate Pumping Station, Aeration Tanks, Blowers Platform, Secondary Clarifier,
Sludge Pumping Station

(2) Intermediate Pumping Station

The function of the intermediate pumping station is to lift the primary effluent up to the
adequate elevation so the secondary treatment occurs through gravity up to the receiving river
Sarapui.

Table 24  Specifications of Intermediate Pumps

Facilities Type Number Spec.
Serew pUMDS orew 1 0.96 m*min, head: 4.15 m
pump screw diameter: 2,750 mm, inclination: 38°

(3) Blowers Platform

The blowers are installed adjacent to the aeration tanks, on concrete platforms, protected from
bad weather. The platform has the dimensions of 49m x 10.5 m in plan. The blowers have
the following features:



Supporting 8 - Facility Planning and Design

Table 25 Specifications of Blowers

Facilities Type Number Spec.

Blowers centrifuge 2 12,100 Nm*h

(4) Aeration Tanks

Primary effluent is conveyed directly to the aeration tanks. At the inlet of each six tanks with
24 m width, 48 m length and 6.2 m total depth, there is a distribution box which has the function
to equally divide the outflow to each group of six aeration tanks.

From the total of 6 tanks, 4 have been constructed , and equipment was installed in just 3 tanks
(PDBG-1). In this stage (F/S) the other 2 aeration tanks will be constructed and 2 more tanks
will be equipped. In total, six tanks will be constructed out of which five tanks are equipped
with diffusers.

Diffuser system

type: flexible membrane, number of diffusers: 2,340 units per tank, type of bubble: fine,
depth of the diffuser (m): 5.2 m, oxygen standard requirement (kg/h per tank):797 for
average daily, air outflow (Nm®h per tank): 10,000 for average daily

Table 26  Specifications of Aeration Tanks

Facilities Type Number Spec.

water depth: 5.5 m,
volume: 6,340 m3 per tank

Tanks - 2

(5) Secondary Clarifiers

The mixed liquor is conveyed to the secondary clarifiers, where the biologica solids will be
separated. The settling system will consist of 2 (two) circular secondary clarifiers with 46 m
diameter, with circular concrete structures with central feed. Three out of five clarifiers are
aready constructed and two others will be constructed.

Sludge removal is done through a mechanical scraper system which will convey the sludge up
to the clarifier center. The secondary sludge is withdrawn through centrifuge pumps located at
the sludge pumping station.

Sludge and scum scrapers
type: circular, water depth next to the wall (m): 4.0, driving gear: central
feeding: central, dudge withdrawal: scraper, bottom declivity (v:h)1:12
overflow rate (m3/mz2/d): 26.0 for average daily

Excess sludge production (kg/d SST)

average daily: 15,800



Supporting 8 - Facility Planning and Design

(6) Sludge Pumping Station
Sludge pumps installed in dudge pumping station withdraw the sludges from the six secondary
clarifiers. 2 pumping stations are installed for each set of 3 secondary clarifiers.

The withdrawn sludge is raised to an outfall box; from which it returns to aeration tanks by
gravity through two ductile cast iron pipelines.

The excess sludge is withdrawn from the outfall box, located at the outflow of the reflux pumps
of the dudge pumping station, through 2 progressive cavity pumps, conveying the sludge to the
further the process.